TI GR RS AN ENGT HANSEN
MARCH 5,,2048 '
- AALTO

&

Kemira



contents

Introduction of Kemira experts
Kemira company presentation
Chemical water treatment
Kemira products

Particle size and density
Coagulation and flocculation
Important parameters

© NS Ok 0DdE

Case stories

Kemira 1.2.2019 OUTI GRONFORS AND BENGT HANSEN - LECTURE AT AALTO UNIVERSITY



Chemical water
lreatment

OUTI GRONFORS AND BENGT HANSEN - LECTURE AT AALTO UNIVERSITY



Examples of impurities
In water and wastewate

Particles and dissolved compounds:

* Mineral particles, e.g. clay, sand

* Humic substances

» Bacteria, viruses, parasithes, helminth eggs
« Pesticides

* Nutrients

« Organic matter

Kemira 1.2.2019 OUTI GRONFORS AND BENGT HANSEN - LECTURE AT AALTO UNIVERSITY 4
[...]
28



Flocculation with polymers

Polymer can
* Neutralize the charge
« Bridge charged particles

* Cross-link the flocs after coagulant has
been added

Polymers are like an adhesive tape or glue,
joining the particles and smaller flocs together
Into larger, denser agglomerates

Denser — Stronger — Less water
&% Faster separation

Kemira 1.2.2019 OUTI GRONFORS AND BENGT HANSEN - LECTURE AT AALTO UNIVERSITY

29



Flocculati

DISCRETE PARTICLES

Kemira  :zzo

on

OUTI GRONFORS AND BENGT HANSEN - LECTURE AT AALTO UNIVERSITY

30



Flocculation

FLOCCULANT ADDITION

Kemira 1.2.2019 OUTI GRONFORS AND BENGT HANSEN - LECTURE AT AALTO UNIVERSITY 31



Flocculation

BIGGER FLOCS

Kemira  :zzo

OUTI GRONFORS AND BENGT HANSEN - LECTURE AT AALTO UNIVERSITY

32



Two typical applications of Polyacrylamides

« Sludge dewatering — water and wastewater
treatment processes

« To support the coagulation process — water
treatment plant and e.g. tertiary treatment at
wastewater treatment plant

Kemira 1.2.2019 OUTI GRONFORS AND BENGT HANSEN - LECTURE AT AALTO UNIVERSITY 33



Polyacrylamides in sludge dewatering

Products having different molecular weights
are used for different applications

« Centrifuge application requires a strong
bridging action - PAM with a high molecular
weight forms strong flocs that can tolerate
the high shear rates and is used in these
applications

« Some other application require less bridging
action. A polymer with a lower molecular
weight should be chosen for such cases.

Kemira 1.2.2019 OUTI GRONFORS AND BENGT HANSEN - LECTURE AT AALTO UNIVERSITY 34



Polyacrylamide supports the coagulation
process

Improved water treatment

 Building stronger flocs

 Building flocs more rapidly

 Building heavier flocs

Replacing part of inorganic coagulant

* Reduced sludge production

* Reduced alkaline consumption

Using a polymer only is normally not enough

« The inorganic coagulant is the key
component in water treatment — the
flocculant supports

Kemira 1.2.2019 OUTI GRONFORS AND BENGT HANSEN - LECTURE AT AALTO UNIVERSITY 35



#]w]in[=[0



http://twitter.com/kemiragroup
http://www.facebook.com/kemiragroup
http://www.youtube.com/kemiragroup
https://www.instagram.com/kemiragroup/
http://www.linkedin.com/company/7400
https://www.youtube.com/watch?v=TKAHZECfXok
https://www.youtube.com/watch?v=8Q9bWjxmT0o

Important factors for
optimal results

OUTI GRONFORS AND BENGT HANSEN - LECTURE AT AALTO UNIVERSITY



Factors that influence coagulation

° pH

« Alkalinity

« Turbidity

« Colour

« Organic content

« Mixing energy

* Type of coagulant
* Temperature

* Order of addition
 Dose

Kemira 1.2.2019 OUTI GRONFORS AND BENGT HANSEN - LECTURE AT AALTO UNIVERSITY 38



Factors that influence coagulation

pH

Mixing energy

Kemira 1.2.2019 OUTI GRONFORS AND BENGT HANSEN - LECTURE AT AALTO UNIVERSITY 39



PH — one of the most iImportant factor!

Residual Al

Filterability Residual Fe

Kemira 1.2.2019 OUTI GRONFORS AND BENGT HANSEN - LECTURE AT AALTO UNIVERSITY



The coagulation window — Aluminium
products

REDUCTION OF NOM LOW RESIDUAL AL
Good Good
Medium Medium
Bad Bad
pH 5 6 7 8 pH 5 6 7 8
REDUCTION OF COLOUR OPTIMUM WINDOW
Good Good ’
Medium Medium
Bad Bad
pH 5 6 7 8 pH 5 6 7 8

Kemira 1.2.2019 OUTI GRONFORS AND BENGT HANSEN - LECTURE AT AALTO UNIVERSITY

41



Example: Influence of pH on residual
turbidity & color

INFLUENCE OF PH ON THE RESIDUAL TURBIDITY AND TRUE COLOUR OF WATER TREATED WITH
300 MMOL AL/L GIVEN AS ALUMINIUM SULPHATE

8 120
7 Low turbidity, color
& residual Al
6 90
2 5
S
! 60
£
= 3
P 2 30
1 &
0 0
3 4 5 6 7 8 9
pH

Turbidity Colour

Kemira 1.2.2019 OUTI GRONFORS AND BENGT HANSEN - LECTURE AT AALTO UNIVERSITY

Colour (mg Pt/l)



Influence of pH and flocculation time
on the floc size

PAX-18

2,5

Kemira 1.2.2019 OUTI GRONFORS AND BENGT HANSEN - LECTURE AT AALTO UNIVERSITY



MIXING — a question about success or not...

Mixing assures thorough and fast distribution
of the treatment chemicals in the water flow

Many treatment chemicals can be added just
prior to or into the rapidly mixing device

 Inorganic and organic coagulants
* Polymers

e Chlorine

 Activated carbon

« Lime

* Other chemicals

Kemira 1.2.2019 OUTI GRONFORS AND BENGT HANSEN - LECTURE AT AALTO UNIVERSITY 44



Kemira

1.2.2019

OUTI GRONFORS AND BENGT HANSEN - LECTURE AT AALTO UNIVERSITY

The result of
Ineffective mixing

Ineffective mixing!

« Higher dose of coagulant needed
* More sludge is produced

* Increased treatment costs

45



Kemira

1.2.2019

OUTI GRONFORS AND BENGT HANSEN - LECTURE AT AALTO UNIVERSITY

Good mixing

46



Kemira

1.2.2019

OUTI GRONFORS AND BENGT HANSEN - LECTURE AT AALTO UNIVERSITY

Fantastic mixing

47



Kemira

1.2.2019

OUTI GRONFORS AND BENGT HANSEN - LECTURE AT AALTO UNIVERSITY

Caroni Arena WTP
—~WASA, Trinidad,
Wi

48



Time and mixing efficiency versus floc size

INFLUENCE OF THE COAGULATION TIME AND PROPELLER SPEED ON THE FLOC SIZE

The first arrow indicates
the time of addition of 30
coagulant and the second N
one when the propeller 25 -
speed was increased to < B e
© 2'0 -
200 rpm. 5 -
S i w125 rpm
g 1.5
-
ut
ke
.
1.0
05
0,0 ==
0 200 400 600

Kemira 1.2.2019 OUTI GRONFORS AND BENGT HANSEN - LECTURE AT AALTO UNIVERSITY

49



Coagulation time and dose versus floc size

INFLUENCE OF THE COAGULATION TIME AND ALUMINIUM SULPHATE DOSE ON THE FLOC SIZE

The first arrow shows
the time of addition of
coagulant and the
second one when the
propeller speed was
Increased from 100
to 200 rpm.

Flocculation index

0,7

0,6

0,5

0.4

0,3

0,2

0,1

0,0

1 | O A I I= U | FR L G B T |

Time (s)

Kemira 1.2.2019 OUTI GRONFORS AND BENGT HANSEN - LECTURE AT AALTO UNIVERSITY 50



SUMMARY MIXING

2
g
oy

Good coagulatiofn®
needs proper mixir

Without mixing the coagulant can not N
react with impurities ’

.A
P

-
v N
KR IS

After an initial rapid mixing, the mixing
speed shall be more and more careful
over time

Fast mixing or turbulent flow can
destroy formed flocs

Destroyed flocs can be difficult to
rebuild

Kemira 1.2.2019 OUTI GRONFORS AND BENGT HANSEN - LECTURE AT AALTO UNIVERSITY

51



Flocculant mixing to support coagulation

* Moderate and soft mixing is usually enough

* When supporting floc build up, polymer can
even be dosed in flocculation chamber

* It is worthwhile to test different dosing points
at the treatment plant!

Kemira 1.2.2019 OUTI GRONFORS AND BENGT HANSEN - LECTURE AT AALTO UNIVERSITY 52



Case stories

Kemira 1.2.2019 OUTI GRONFORS AND BENGT HANSEN - LECTURE AT AALTO UNIVERSITY

53



JEAN-CHRISTOPHE ADES
CASE STUDY: DRINKING WATER
PLANT

Ajman desalination
plant — Iimproving
operational effici

United Arab Emirates, 2016

Kemira 1.2.2019 OUTI GRONFORS AND BENGT HANSEN - LECTURE AT AALTO UNIVERSITY 54



Ajman desalination plant

* Plant is located in Ajman City in the United % : e e Kazakhstan
Arab Emirates " Romania

« Capacity of the plant was 4 600 m3/d

e |/ Bulgaria Georgia . Cospian Ses Uzbekistan

at the time of the trial £ Agerbaijan | e
S Turkey X Turkmenistan Tajikistan
« Expanded to 9 600 m3/d in Q2/2017 = |
. editerranean Sea Lebanon anistan
- Seawater comes from the Arabian Gulf 8 ST,
- Drinking water for local recidents and very A N
. . . . a Eaqypt vagh PersianGulf
high-quality water for bottling companies - o v @
Mecca Saudi Arabia
Qg.o o Mumbai
Red Sea man g‘:g
Chad pecan Eritrea Yemen Ber
230l
Central South Sudan e

Kemira 1.2.2019 OUTI GRONFORS AND BENGT HANSEN - LECTURE AT AALTO UNIVERSITY 55



Process

Kemira 1.2.2019

« Coagulant is dosed in the incoming pipe
and mixed by a static mixer

« Two treatment lines after coagulant dosing
« Sedimentation chamber

* Filtration

« Several cartridge filters

RO membranes

OUTI GRONFORS AND BENGT HANSEN - LECTURE AT AALTO UNIVERSITY

56



Incoming water

Kemira

1.2.2019

* Includes 42 000 mg/l of dissolved solids
(high amount typical of sea water
in the Arabian Gulf)

« 80 % particles <5 pm, typically colloids
(puts a lot of pressure on the membranes
used in the desalination plant)

- pHS,1
 Turbidity 4,2

OUTI GRONFORS AND BENGT HANSEN - LECTURE AT AALTO UNIVERSITY

57



Objectives

To investigate the possibilities to change Ferric Chloride to Ferix-3

Kemira 1.2.2019 OUTI GRONFORS AND BENGT HANSEN - LECTURE AT AALTO UNIVERSITY

58



Products

Kemira 1.2.2019

Earlier:
Current:

\ Future:

OUTI GRONFORS AND BENGT HANSEN - LECTURE AT AALTO UNIVERSITY

Ferric Chloride
Ferix-3 — high purity granular
product

Kemira Superfloc® to support
coagulation

59



Results

FERRIC CHLORIDE VS FERRIX-3 AS ACTIVE FE*3

Kemira

N W
o o

Turbidity (NTU)
o oo N

o

1.2.2019

—— Ferrix-3

—@&— Ferric Chloride

2 3
Dosage ppm Fe*?

OUTI GRONFORS AND BENGT HANSEN - LECTURE AT AALTO UNIVERSITY

60



Advantages

Filters stay in shape twice as long as before
Lower maintenance cost

Silt Density Index (SDI) was brought down
from more than 5to0 3.2 - 3.7

Reduction of SDI helps in controlling the
fouling of RO membranes

This means

* less cleaning,

 less downtime,

* less need of RO membrane replacement

Compared to Ferric chloride, Ferix-3 brings
 less residual iron,

* IS less corrosive,

 sand filter backwashing is less frequent

The plan is to introduce Kemira Superfloc®
with Ferix-3 in an effort to bring SDI below 3

Kemira 1.2.2019 OUTI GRONFORS AND BENGT HANSEN - LECTURE AT AALTO UNIVERSITY 61



POLL - What happens in the coagulation?

ALL ARE

CORRECT!

The largest coagulated particles sink to the bottom of the tank

Sinked particles are removed from disturbing the purification process onwards

The particles that are carried onwards are larger than without coagulant

The filter can catch them more easily

Generally smaller load of particles go to the filters

All this means efficiency in the separation processes

IEIIIiil‘l:llliil‘l:llliil

Kemira 1.2.2019 OUTI GRONFORS AND BENGT HANSEN - LECTURE AT AALTO UNIVERSITY



WIM SMET
CASE STUDY - DAIRY

Dairy — ,
Performance
optimization g

Aalter, Belgium . ) 7AVA

Kemira 1.2.2019 OUTI GRONFORS AND BENGT HANSEN - LECTURE AT AALTO UNIVERSITY 63



Dairy in Aalter

One of the largest dairy co-operatives in the
world

One of the top 5 dairy companies in the world
Dairy in Aalter is one of its biggest plants
Generates 4 000 m3/d wastewater
Wastewater is treated nearby at Veolia plant

The treated water has better quality than the
original water from the nearby chanal

About 70 % of treated water is discharged to
the canal, whereas 30 % is reused in the
process

Kemira 1.2.2019

(=)
o
Glasgow
United
Kingdom
Isle of Man
Leeds
o
Manchester
o
O
Liverpool
ENGLAND
Cambridge
o
WAL
Oxford
[e]
Bristol London
0 o @
Cardiff
o Brighton
Southampton. ©
Plymouth
o
< ahy Channe/
T
Guernsey
Jersey
Brest
o]
Rennes
To
Nantes [}
o

OUTI GRONFORS AND BENGT HANSEN - LECTURE AT AALTO UNIVERSITY

Copenl
@
Denmark _
o Sjaelland |
Odense
Kiel
o
Rostock
Libeck o
o
Hamburg
o
Bremen
o
Amstgrdam 2 Hangve" oWolfsburg
Brunswic k oMagdeb
Hotel Orchidee Aalter o 3
Casual lodging : S
with frefeakfsst % Dortmund -
Antwergl, ) 8 Le:
Droomkerke B&B Xoed ! Py o 4 2
\ J« Cologne Germany
olille .
~~ Belgium 7w >
=, - Frankfurt &
~ [s] 5
~ 5 PN
“~Luxembourg ¢
L 2P Mannheim Nuremberg !
b~ A Al |
g \J".,.A,r\.
Pt{.[ls 7 Stuttgart
o

Slra:hourgq"’

} Augsburao Mynich
( °
f v

¢ S
s e-Ziirich
5 o

¥
S

SR e S
£ &
Liechtenstein s

64



Objectives

Optimization of performace was required
Target was to improve grease removal, and a COD, PO,, SS reduction on the DAF Unit
New approach by changing the pH and switch from an anionic polymer to C-496HMW

i il 7//

New opportunity on sludge dewatering (centrifuge) with E-5204
T /
I /4/////// /////
/ /,/
i

'l'.
| |/
/.

LR T

—

. il
r"l !
.l"

| \
Fifl
|4"‘
r-v»od-.«

& g St

%

!
i

7] lm:.'.p- v 444 _..'

l" -

Kemira 1.2.2019 OUTI GRONFORS AND BENGT HANSEN - LECTURE AT AALTO UNIVERSITY 65



Advantages of the new treatment

Kemira

1.2.2019

 Waste Water Treatment — DAF Unit

« Actual treatment: PIX-111 and Superfloc
A-137HMW

s * New Treatment: Decrease pH to +/- pH 7
(H,SO,) + lower dosage of P1X-111 followed
by Superfloc C-496HMW

 Results:

Lower PIX-111 dosage

Better efficiency (grease removal, COD,...) COD
removal up to 90 %.

Higher throughput on the DAF. System is no longer
overloaded

Lower sludge growth, so less sludge, less
dewatering, less sludge disposal, lower overall costs

OUTI GRONFORS AND BENGT HANSEN - LECTURE AT AALTO UNIVERSITY

66



Poll — Why the flotation result
was improved?

Because of better mixing

Adjusting pH to the optimum

Changing the flocculant

Adding salt
B AND C
CORRECT!

Kemira 1.2.2019 OUTI GRONFORS AND BENGT HANSEN - LECTURE AT AALTO UNIVERSITY

o]ol-]>




t[w]in =



http://twitter.com/kemiragroup
http://www.facebook.com/kemiragroup
http://www.youtube.com/kemiragroup
https://www.instagram.com/kemiragroup/
http://www.linkedin.com/company/7400

